13.1.1 Lower Saw Head — Exploded View

22



13.1.2 Lower Saw Head — Parts List

Index No Part No Description Size Qty
0} SR 5631421.....cccvvveiiienns Hex head SCrew ........ccoevecei e 1/4"-20X3/4" ... 4
02, 5631431...cccccvernnen. HEX NUE ... I 4
03 5630221.......ccccvvenennee WaASKHET ....oicceece et 1/4"X5/8xt1.5mm......ccccccvvenene 3
0 5631451....ccccciiveiennn WASKET ...viiiecie e B5/16"X23XI2..cccvveveeviii e 8
05. i 5630061.......cccccevruennen. HEX NUE . 5/16"-18 ..o 1
06...cccrvernnene. 5631161....cccccvvveinnen. MOTOE CADIE ... 1
(0 SO 5630471.....cccvvveiiirnns Hex head SCrew ........cccvvcceeevceeeecee e 5/16"-18x1-1/4"L .......oveeuveenee 1
08..ceeienne 5630301.....ccccceeeeennen. WaAShEr ..o 3/8"X2TXE3. e 1
09..ccoee 5631481.....ccccccvvenenne HH SCIeW...ccvei et 5/16"-18X3/4"L..ccveecrieiieeiene 2
10 5630461.......cccvevennee. WASKHET ....iiiciecie et 5/16"X23Xt3....cvviiveiieiiiesiee s 2
1l 5630661........cccceevennee Wheel DEarNG COVEN.........oiiieiii et 1
12, 5630671.....cccccvvvnnnne KBY ettt SX5X25MM ..o 2
13 5632011......ccccevnnee MOTOT KEY ... SX5X30MM...viiiiiiiiice, 1
14..... 5632021.......ccccuvrnennee Hex head SCreW........cccccveeceeviieeceenee e 1/4"-20X1/2"Leecveeeeeciie e 9
150 5630701....ccccccvverennee SWItCh activator DraCKet .........ccuveceeiiic e 1
16.iiiinnne. 5630731...cccvviiieinnn Blade tension adjustment knob .............c......... 3/8"-16UNCx94mmL................ 1
17 i 5630741.....cccccvevirnnn. SPIING ettt r e e r e e et ne s 1
18, J-5630751......cccceennne HEAA CASHING ...e.eeeveeieeiiee e 1
19, 5630681.........cceeuennen ST =T od =1 SR MB8-P1.25X8L ....cccvvveriireriieans 1
20, 563077A ..cccveieeren, Hex head SCreW........cccccveveeviiieiie e 3/8"-16X1-1/4"L c.vveereerveeenen 2
21, 563078A....cccccveien MOtOr MOUNEING PIALE.....uieieeeiiiecie ettt eeaeesreeen 1
22 J-5630791........ccuveeee MOTOT ..ttt 1/2HP,1PH,,115V.......ccoccvrnee. 1
23 5630811.....cccccvvrunennen MOTOT PUIBY ...ttt st b et nbe e b s 1
24 5630821......ccccevruennee. Ball bearing .....cccoeeevveeseee e B202Z.....ootieeeeee e 2
25 s 5633121.....cccvviennnn Transmission gear SNaft...... ..o 1
25-1......... 5521940.....ccccccuverennn Transmission Wheel Shaft..........cccvvieiiiiiiece e 1
25-2...e 5521941.....cccviinen. TrANSMISSION GEAT .....uiiuiiiiiiee ittt b bt st see et e st ninen 1
25-3 ... 5521942......cccvviinen, PN . AX22MML i 1
25-4............ 5630821......ccccuvreennen. Ball BEAINNG .....ccoveieeeeieesieieeseeee e eee s ieneens 620277 2
25-5........... 5521943......cccii BUSHING ..o 1
25-6............ 563094 1.....cccccvvenennee Oil S€al...ccveeiiiieeece e TCL5X35XT7 uveviveeeeie e 1
27 i, 5630871...ccccccvvvinennnn GEArDOX QASKEL ...t e 1
28 5630881.......cccccvvrueenen. GRAMIOX COVEN ...t et 1
29 5630921......cccccvvviennnn Worm gear & Shaft ASSY.....occviiiiiiiii e 1
3l 5630911.....ccccciviinne Bearing DUSHING ........oooii e 1
32 563093A ....coiiiiie Belt tension adj. SCrew ..........ccocceeovvencecinnnnnne 5/16"-18X1-1/2"L .ooeveereenee 1
33 5630941.....ccccccvvenennne Oil S€al...ccvviiiieeece e TCL5X35XT7 uviivveieeeie e 1
34 5632031......ccceevvrienen. RH Phillips SCreW.........ccocoiveeiirieninieieeieniee 5/32"-32X3/8"L..ccverriiieiiin 3
35 5630961.....c.ccccuveuvennen WOTIM QAN PUIIEY ..eeieiie ittt snre e e 1
36 5630971....cccccviiiinn Blade tension guide BIOCK.........c.coviiiiiiii e 1
I AU 5630981......ccccevevrueenen. SO SCIEW. .o M8-P1.25x15mmL .................. 1
38 5630991.......ccccvveiennen SPIral PiN oo AX20L oo 1
39, 5631001.....ccccccuveuvennee Sliding plate draw BIOCK ..........c.vocieiiieiie e 1
40..c.ccoinne 5631011....ccccveviinen. Blade Wheel SNaft ... 1
41 5631021.....cccccvvvrinnn. TeNSION BIOCK. ... e 1
42.. ... 5631031.....cccvveiiieennns (€701T0 L= o] [ T4 1q 0] (o L= TS 2
43 5631041.......ccccvveiennnn (TN o [ o] L= (= USSR 1
44................ 5631051.....ccccccvverennee U1 o TU =T S 1
45, 5631061......ccccccuvuennen. V-Belt...ooie AL230..cciiiieeeeee e 1
46.....cceeee 5631151...ccccciiiiinen, LOCK WaSher .......cccooieiiiiiiec e LAY oo 1
2 ¥ T 5631311....cceciiiinnen VENEPIUG <ttt st 1
48, 5632081........cccceeuennee RUBDET PIUG .. e 1
49....en 5521944.........ccveuene. Cylinder Upper BraCket.........o.oo it 1
50 TS-2248162................ Socket HD button SCreW .........ccceevvvevveiieeeninenns MBXLB.....ccverrrieriienreeiiiriieenieeans 2
50. i 5521951 ...cciiiiiinen, Hex head SCrew ........cccoceviieniinic v 5/16"-18X7/8"L..ccvveveeireeeeenee 2
5L TS-1550061................ Flat Washer ... MB ..ot 2
5l 5521952......cccveivnen. LOCKWaASKET ....cuv i BILB" e 2
52 5632021.......ccccuvenennen Hex head SCrew ........cccccceeveeicivenee s 1/4"-20X1/2"Leeeeeeeeceeieeeis 2
B3 5521945......ccccccveie =157 (T a1 o U= 1o USSR 1



13.2.1 Upper Saw Head — Exploded View

24



13.2.2 Upper Saw Head — Parts List

Index No Part No Description Size Qty
0 B 5630221......cccvevvennen. WaAShET ..oieiiecee e L/A"X16XtL.5. e 1
02 5630051.......ccccviiiieenns Hex head SCrew ..o 5/16"-18x1-1/4"L ....ccvevuernee. 2
03 5630301....cccccvvrrennen WaAShEr ..o 3/8"X2TXE3 .o 3
(07 S 5631471..ccccviiiicien RH Phillips SCreW........ccccvvviiiii e 3/16"-24X3/8"L..cccvvveiieriirne 4
05. i 5631481......ccceevvvinen. Hex head SCreW........ccoveveveenenicneececeeee 5/16"-18X3/4"L ....evevviverinee, 3
06...ccccvvnne 5630461.......ccccvruenen. WaSheT ... 5/16"X23XE3 ..o 1
07, 563051A....ccciiiiie TOP GUIAE DA ...t et e 1
08 5630521.....ccccveirnnen. 0310 1S 1
09 J-5630531.....cccceevnne Blade QUAIT COVET ...vviiiiieiie ettt te e e stessteseesaaeesteesseesteesneenaeeans 1
10, 5630541.....ccccccuvenennn. Retaining fiNg....ccccceviviiieiiecie e 5/16"X0.040.......cccvevverrene 4
1l 563055A ....ccciiieien BEANNG ..oveeviiiiiecie e 608 and 629.........c.cccceernennne 6
12, 563056A........cccvevenne SHrAIGNE SHAfT........eiie s e 2
13 563050A .....ccoveiiieens ECCENLIIC SNAFT ....ceeiiiii et e e s 2
14.... 563057A ..cociiiiieienn Bearing Pin Shaft..........oo oo e 2
150, 563129A ....cccviveie Bearing bracket, Mgt .........ccoovi it e 1
15-1............ 5521954......cccccviien Bearing bracket, 1eft ..ot e 1
16.iiiinnne. 563059A .....cccvcvveien BOLtOM QUIAE DA ....iiiiiiiieiie et crte et 1
17 e 5630601........cccvruenen. Hand Knob ..o 3/8"-16X31L..ceeeireeiieeen 1
18, 5630621.......ccceeuennen Flat head SCrew ........cocoiiiiiiiniiceeeeeee e 1/4"-X20X1/2"L e 1
19, 5630631.....cccccvverennen D1 =T ol (o o - L (= TS 1
20 5630641.......cccccvvueenen. HEX NUL e 3/8-16UNC......ccerieiieiiine 4
21 5630651.......cccccvvruennen. DIIVE WREEI ... ettt 1
21-1............ TS-0270021................ SOCKEt SET SCIEW ..o 5/16"-18x5/16"L .....cccvvreenen. 1
22, 5630661..........cceuveee Wheel Dearing COVEN ... e 1
23 5630711...ccccciiiiinnen (Lo L= T g T= = PSS 1
24, 5630821.....cccccvverennee Ball bearing .......ccccceevieiieniicicce e 6202ZZ....cccoveeveiieiieeennn 2
27 i 5632031......ccceeierienen. RH Phillips SCreW ......ccccooveiiiiiiiieenece e 5/32"-32XL/A"L .. 5
28 5632041.......cccvviuennn. WaAShEr ..o 5/16"X2MM ..o, 1
28-1............ TS-0720081................ LOCK WAShETr ......ccoeviieeiiee e BIL16" e 1
29 e 5631241......cccvvviiieens Standard blade ..., 14Tx1/2x.025%68.........cc....... 1
.................... 5631261......................0ptional blade ...........ccccccv e 8TXL/2X.025%68... e L
.................... 5631071......................Optional blade............ccceevivievceiiiiiceee e 10TX1/2X.025X68... e L
30 5631081.......ccccuvvuvennee Splitlock washer ... 3/8 4
C 3 EU 5631121....ccccveiienen, BUSNING ..o e 1
32 5632051.......cccvrnennne Drive WNeel DUSNING ......coviiiiieieeecre e 1
33 5631341.....cccccvveinnn L= =V T= T TV ST 1
CY R 5630721...ccccevvierenne U1 11T S 1
35 J-563120A.....cccceevinnne BOttom Dlade QUAId .........cceeiiiiiiiiii e et 1
36 J-5631211......cccceeunne Upper blade gUAd.........ccooceiiiiiiie i ettt 1
38 5631231...ccccccveirnnnen. 1] = Tod 2 USSP 1
39 5630261.......ccccceivveenns Aluminum hd. SCreW ........cccocceviiineenie e, 5/16"-18x1-1/4"L ....ccvevueenee. 1
40...ccccennn. 5632131...ccccciiiinnen SEESCIEW. .t 1/4"-20X3/8"L .o 1
N 5631371 Bottom blade guide asSembBIY ........cccccveiiiiiiiiis e 1
42, 5631361.....ccccccvvennennen Top blade guide aSSEMDIY.........ciiiiiiiiiieiiieies e 1
43..ine 5518413......cccvernen, C-RiNG 1t S15 1

25



13.3.1 Saw Base — Exploded View

26



13.3.2 Saw Base — Parts List

Index No Part No

(0 5630221.....cccovvneeeennn.
02, 5630031......cccvvvnveeenen.
03 e 5630051.....ccccceeeeeenns
04, 5630061.......ccceeeveennns
05...coviiiiinnn. 5630081.......ceeeeeeeenns
06....ccevvuu. 5630111....ccuvveeeeennns
[0 A 5630121.....cccevveeeennn.
08...coeen 5630131...cccvvenns
09, 5630241.......ceeeeeen
10, 5630151.....ccueeeeeeenns
11, 5630111....ccevvvennns
12, 5630171....cccvevieennn,
13t 5630181.......ccevvveenen.
14....eeene. 5630211....ccevvnns
15, 5631091.......ceeeeeeenns
16....cccceee 5630231....ccevveeieiinns
17, 5630251.....ccceeeeeeens
18, 5630271....cccevieennn.
19, 5630281.....ceevueeeeennn
20 e, J-5630291.................
21, 5630301.....ccceeeeeeenns
22, 5630311....cccvvveeeennns
23, J-5630321.....ccccce
24 5630341......cccvvveeeennn.
25 s 5630351....ccuveeeeiees
26, J3130-326.....cccceeeennnn
26-1............ 563038A.....cceeeeeeeeens
P ST 5630391......cceeeeeennns
28 5630401.......ccevuvveennn.
28-1............ 5521946.......ccvueeee.
29, 5630411......ceeunn
30, 5630421.......ceeeeeenn
G 3 J-5630441...................
32, 5631481......ceeeeeenn
33 5630461.......ccevveeen.
34 5630451.......ceeeeeen
35, 5631491.......eeeeen
36, J-5630491...................
37, 5630611......cceueeeeennns
38 5630981......cccvvvevreennn.
39, 5632061.......ccceuvveenen.
40...cccceennnn. 5632091.....cceeceeeeeens
40-1............ 5521947 ...
5 5632101.....cceeeeeennns
A2, 5632111....cceveeeens
43, 5521948.......ccveevveennn.
43-1............ TS-1540061................
44................ TS-1505081................
44................ TS-0209011................
45.. .. TS-1550061................
46....ceee. TS-1540071................
46.....e. 5521953.....ciiiieeeennn,
L TS-1504091................
50..ccinnn. 5521949......ccceeeeeiin
L3 5632091.......cceeeeeens
52, 5521950.....cccceieeiiieenns
B3 TS-0208061................
54............ TS-0561021................
55, TS-0050051................
56..cciiiiinn. TS-0680021................

Description Size Qty
JAT = ] 1= S 1/4"X16XtL.5..ccceeieeeee 1
J AT = ] 1= S B/16" i 1
Hex head SCreW.........ccocvvevieeiie e 5/16"-18X1"L ccccveeririeieecirene 2
HEX NUL e B5/16"-18....ccciieieeiiieiee e 8
F N |05 (o T PP 1
L1V 011 0o N o o IR PRSPPSO 1
SUPPOI PIBLE ...t e rre e ees 1
] (0103 Q= (o] o USRS 1
SEESCIEW...uii ettt e 5/16"-18X5/16"L.......ccevuvnee. 2
StOCK StOP rOd.....cocvvecieciiece e 1/2"X216L .oveiieceeiieeieecieene 1
EICHC WIr€ r@SITAINET .......oiueeiiiierieeee et et 2
TOQOIE SWILCH ... e 1
LIRS TR 115G LU | S 1
L@\ (@l o] = (= RSN 1
L F= YT L= 0 Ty o S 1
HAND WHEEI ... ettt sb e 1
Retaining fiNg....cccocceviriiienie e ELO i 1
(== Lo IR o] (1SS 1
V4T 1 | S R 1
ViSE JAW, LB L. i e 1
WaASKET ..ot s 3/8"X2TXE3 . 3
Hex head SCreW.........ccceevevienenieneeceec e 5/16"-18x1-1/4"L......cccveernee. 1
BaASE CASHING ...vvveiviiiiie ittt e nae e 1
L= 1= SRR 1
Y1 (o1 AT =T 0ol (0 T U USSR 1
[ F= ] ol @ )Y S 1
WIire reStraiNer ........ccooceevercee i PGI . 1
Power SUPPIY CADIE ..ot e 1
Feed spring bracket, fght ..o e 1
Feed spring bracket, [eft ... e 1
EYE DOIt . e e 1
S o] 1o PSR T 1
ViSE JAW, MIGNL...ciiiiiieeie s e 1
Hex head SCreW ........ccccoveveeninecneceneeceeee 5/16"-18X1"L.cccvvrverrieerienen 6
J AT = ] 1= R 5/16"X23Xt3 ...coeeveeee e 3
Hex head SCreW.........cvccvevieiiie e 5/16"-18x1-1/2"L......cveeueene. 1
Hex head SCrew ........ccccceveeiviiecie e 7116"-14X2"L .ovveveecvveeeeenn 1
PIVOL. ..t et ea e e bttt b et sne s 1
SPriNg Washer ... 5/16"X3/4"X1/8" ..o 2
SEUSCIBW..cii ittt 5/16"-18X5/8"L ......ccecvveernrnnnn 1
HEX NULE ..o T116"-14...ccceeeeee e 1
RH Phillips SCreW.......ccceveeiiiieiceeee e 3/16"-24X3/8"L ..o 2
RH Phillips SCreW .......ccccvvvvieiie e 3/16"-24X3/4"L ..ccvvveeee 2
Star Washer ..o /16" 3
HEX NUL e 3/16"-24...ccii 1
(03] 110 To = oo PP P RPN PSPPSR 1
HexX NUt, FUll ..o M8 ..o 1
Socket HD Cap SCreW.....cccevveevieeeieesiie e see e M10-P1.5X50 ....cccccvevveeirnnnne 1
Socket HD Cap SCreW.....cccevveevieeecieeiie e e 3/8"-16X2-1/2 ....ccvveiieeran 1
Flat Washer ... M8 1
HeX NUt, FUll ..o MILO.eeeieiiiieeeeeeeeee e 1
HEX NULE ..o 3/8"-16..ccciieieeeee e 1
Socket HD Cap SCreW.....cceeveiveeeeneeieneeesie e MBXA5.....oeiieeeiese e s 1
Y1 (o (00 Y= USRS 1
RH Phillips SCreW.......cccoiieiiiieiieeneeee e 3/16"-24X3/8"L ..o 2
FIXEA PIALE ... ettt 1
Socket HD Cap SCreW.......cccvvvreerenreenreneenreeeenes 5/16"-18X1....ccvirirrerieeenen 1
HeX NUL, FUll ..o 5/16"-18. .o 1
HEX CAP SCIEW ...eeeveeiie ettt see et 1/4-20X1"...ooiieeeecieeieeieee 2
Flat washer.........ccoooiiiiieee, L/A" o 2



Index No Part No Description Size

Y T HBS56S-259 .............. Cylinder Upper support (serial #11110606 and higher) ..............
58 TS-0209061................ Socket HD Cap SCreW.......cccvveereneecreneeereeeene 3/87-16x1-1/4"L
59 s TS-0561021................ HEX NUL L. 5/16" .o
60....cccvrieenn J-3130-60....ccccverinne Socket HD Cap SCreW......cevcvvevveeieevreeniee e 5/16"-18x4"L ....

28



13.4.1 Stand and Coolant System — Exploded View

29



13.4.2 Stand and Coolant System — Parts List

Index No Part No Description Size Qty
0 B 5631431...cccccvernnen. HEX NUE ... L/A"-20. i 2
02 5630221......cccevvennen. WaShET ...t L/A"X16XtL.5. e 4
03 J-5630041.........ccccuu.e RIght flOOr STaN.........oiiieiee et e e 1
(07 S 5631441.....ccccccuvenennnn (0701 T g o] o PRSP L/8"XL"Lueeveriesiecie e 2
05 5633021....ccccccvvrienen Wheel aSSEMDBIY. ....cooiiii i e 1
06...ccccvvnne 5630031....ccccveeriiennn. WaSheT ... 5/16"X23XE2 ....oovveiieeriennns 12
07 oo, 5630051.......ccceviiveennns Hex head SCreW.........ccooveeviiiiiicieeec e 5/16"-18x1-1/4"L........coo....... 6
08..ooiieene 5630061.........ccceuuennee HEX NUE ..o B5/16"-18....cccieeeeii e 6
09 J-5630071......cccceennne LEft flOOr STANA ......eeciie e e 1
10 5631461.......cccevvuennen. HANAIE <. cet ettt b e na e 1
11 5632021......ccceevvriennn. Hex head SCreW........ccoceeeieeienicnceceee e 1/4"-20X1I2"L .o 2
120 J-5631191................... T TAY ettt ettt ettt e et et e st e et eseesee e e e steeneeeEe e teare testeseeneeaneenteaseenteaneentenneenreanaens 1
13 J-5631181................... S (15 SRR 1
14.... 5631151....cccciiiinnen LOCKWaShEr........cccveeiiviiece e LIA" e 1
150, 5632071...cccveivrerennne Carriage bolt ........cccveviiiicece e 1/4"-20XL/2" .o 1
16..cciiene. 5630021......ccccevvvruenen. HEX NUL ... L/A"-20. i 1
17 i J-5631171....ccccvvnen THOUGN et et bt ar e ne e r e nre e 1
18 J-5042291................... TANK ettt te teteareeeeareeteareenteaneenteeneenreanaens 1
19, J-5042281......ccceeuee (70T ] =1 o1 i 10 4] USSR 1
20, 5042341......ccccvvenen N0 74 = S 1
21, 5042351.....cccccvviiennn [V 2= LY T R T 1
22 5049361.......ccccvruenen. (D1 To [T USSP U PP PRPPPP 1
23 9307291......occvernen, HOSE <.t et 1
24 5042331...ccccccvernen. AN [T o] o 1= PP 1
25 s 5042321......ccviieiennn 1NN [T o] o] L= PSP 1
26 5042981.......ccevveuennen. EIDOW. .. ettt bbb eae e 1
27 i 3230-0527 ....oevvvnnee. (=T o T USSP PR PR PSPPI 1
28 TS-1550031................ WaAShEr ..o M5 e 3
29. i TS-1533042................ Y o] (2 M5 XLOL ovveeirreesiesiee e 3
30 TS-1551041................ Spring Washer ..., MB ..ot 2
C i IR TS-1534052................ Pan Head SCrew .......cccccceveveiiieccieecic e MBXL5L weevvveieecieeciie e 2
.................... 5056840.........ccceeeeeee... Wet Kit, 115V (includes #18-21,23,26-31) ..ccevt voveeereriiieseeeiieenee e see e e

30



	J-3130, J-3230 Horizontal Band Saws
	1.0 Warranty and Service
	2.0 Table of contents
	3.0 Safety Warnings
	4.0 About this machine and manual
	6.0 Specifications
	7.0 Set-up and assembly
	7.1 Unpacking and cleanup
	7.2 Assembling the band saw
	7.3 Installing coolant kit

	8.0 Electrical connections
	8.1 Wiring diagram

	9.0 Operating Instructions
	9.1 Clamping materials in the vise
	9.2 Right angle cutting
	9.3 Angle cutting
	9.4 Clamping methods
	9.5 Using the stock stop
	9.6 Blade selection
	9.7 Changing blade speeds
	9.8 Evaluating cutting efficiency
	9.9 Cutting procedure
	9.10 Using the hydraulic feed control
	9.11 Blade break-in procedures
	9.12 Changing blades
	9.13 Adjusting blade guides

	10.0 Maintenance
	10.1 Motor replacement
	10.2 Adjusting guide bearings
	10.3 Blade tracking
	10.4 Replacing guide bearings
	10.5 Adjusting back-up bearings
	10.6 Adjusting the arm stopadjustment bolt
	10.7 Adjusting motor switch actuator
	11.8 Replacing a back up bearing
	11.9 Adjusting the bearing guide seats for blade vertical
	10.10 Test cutting to verify adjustment accuracy

	11.0 Maintenance Chart
	12.0 Troubleshooting the J-3130 and J-3230
	13.0 Replacement Parts
	13.1.1 Lower Saw Head – Exploded View
	13.1.2 Lower Saw Head – Parts List
	13.2.1 Upper Saw Head – Exploded View
	13.2.2 Upper Saw Head – Parts List
	13.3.1 Saw Base – Exploded View
	13.3.2 Saw Base – Parts List
	13.4.1 Stand and Coolant System – Exploded View
	13.4.2 Stand and Coolant System – Parts List




